30/05/2024 15:38 Topaz L- 5 EC Compliance for October-2023 to March-2024 - Google Dogs

AARTI
INDUSTRIES

Ref. No: AARTI/MAH/ENV/TOP/2024-2025/001

Date :29/05/2024,

To,

The Deputy Divector-General of Forests (C),

Ministry of Environment Forest and Climate Change,
Regional Office (WCZ), Ground Floor,

East Wing, New Secretariat Building, Civil Lines,
Nagpur- 440001,

Subject: Regarding the Hali-Yearly compliance report for the period of October-2023 to March-2024
Reference: Environment Clearance obtained from Mahatashtra SEAC2011/CR-678/TC2 dated 1 6™ March 2013,

Respected Sir,

About the above-mentioned subject, we are enclosing herewith the compliance Report for the period of
October-2023 1o March-2024 regarding the above-mentioned References of Environmental Clearance for the
proposed expansion of industrial project (Fluorinated Aromatic Chemicals) at Plot. No. L-5. L-8, L-9/1 MIDC,
Tarapur. Dist Thane. SEAC considered the project under sereening category 5(f) BI of E1A Notification 2006.

The Compliance report is supported with required documenis.

Thanking vou,
Yours Faithfully.

For, Aarti Indubtries Limited

Enel:
1. EC Compliance with Annexures,
2. Copv of EC Attached as Apnesure-f
[
1, The Regional Director.
Central Pollution Control Board, Baner Roead, Beside Livewire Baner Institute, Pune, Maharashtra,
411045,

2. The Sub-Regional Office, N
Maharashtra Pollution Control Board. MIDC compound wall, Tarapur, MIDC.

3. The Regional Office, Maharashtra Pollution Control Baard. Thane.
4. Uploaded in Privesh, MOEF & CC portal.

5. Te, The Member Sceretary
Maharashtra Pollution Control Board,
Kalpataru Point, 2nd-4th Floor, Opp. Cine Pianet. Near sion Circle, Sion (), Mumbai-40022

e e e — L A S LSS e =

www.aarti-industries.com | CIN ; L24110GJ1984PLCO07301
Regd. Office : -Plot No. 801, 801/23, lird Phase. GIDC Vapi-396185. Dist.- Vaisad, Gujaral, INDIA. T :0260 - 2400366.
Factory Topaz Division : Plot No.L-5, L-9/1 & L-8 MIDC, Tarapur, Tal. & Dist. - Palghar Pin - 401506. INDIA. T.: 02525-273099 / 261282,
Admin. Office : 71, Udyog Kshetra, 2nd Floor, Mulund Goregaon Link Road, Muiund (W), Mumbai - 400080, INDIA.
T:022 - 67976666, F 022 - 2565 3234.

wttos:/fiocs aooale.com/dacument/d/t SWNRSOOchiXLGQPRpQAquabQXvahsCi4W~tw0rMiedii 1720






Compliance with the conditions of the Environment Clearance granted to M/s. Aarti Industries
Ltd. L-5, L-9/1& L-8, MIDC, Tarapur, Dist: Thane 401506 File No.: SEAC2011/CR-
678/TC2 Dated 16th March 2013 for period October-2023 to March-2024

EC EC condition details Compliance Status
Condition
NO
2. It is noted that the proposal is for grant of Environmental Clearance for the Noted and Agreed.
proposed expansion of industrial project (Fluorinated Aromatic Chemicals) at
L-5,L-9/1 & L-8, MDC, Tarapur, Dist Thane SEAC considered the project
under screening category 5(f) B1 of EIA Notification 2006.
Brief Information of the project submitted by Project Proponent is as: Noted and Agreed.

Name of the Project

Expansion of industrial project (Fluorinated
Aromatic Chemicals)

Project Proponent

M/s. Aarti Industries Ltd

New project Expansion in
existing project /
Diversification in a This
Raw material existing
products limit etc

Expansion in the existing project (Fluorinated
Aromatic Chemicals)

Category

5f Bl

Total plot area

7557 m2

Estimated cost of the project

Existing: 2.25 Crores
Proposed: 8.04 Crores
Total: 10.29 Crores
EMP: 2.84 Crores

Location details of the
project:

Latitude: 190 47° 27.01" N Longitude: 720
43'27.90" E Location: Plot No. L-5, L-9/1,
L-8, MIDC Industrial Area, Tarapur, Boisar,
Dist.Thane, Maharashtra.







Raw Materials (Including process chemicals, catalysts & additives):

Sr.Ne. Name of Raw Material Nf:fll)\if)ilﬁ,h Consumption per month Remarks
1 Potassium Carbonate 190 Complied
nsumption »
Month | ETE | e
Oct-23 93.299
Nov-23 100.387
Dece-23 124.603
Jan-24 98.947
Feb-24 136.12
Mar-24 43.17
2 60% dilute HF 90 Complied
Dilute HydroFloric Acid Month Consumption | | .. —
MT) within the EC limit.
Oct-23 41.371
Nov-23 46.03
Dece-23 59.432
Jan-24 46.322
Feb-24 64.699
Mar-24 20.102
3 Para Nitro Chloro Benzene 250 Complied
Month | P | e e
Oct-23 0
Nov-23 0
Dece-23 160.81
Jan-24 215.438
Feb-24 119.077
Mar-24 87.588
4 Ortho Nitro chloro benzene 100 0 This as a raw material




and is not utilized
because the respective
product were not
manufactured in the
last six months i.e
from Oct-23 to Mar-24

210
2,4 di chloro nitro benzene :
Month Consumption Complied
MT)
All the quantities are
Oct-23 138.656 within the EC limit.
Nov-23 132.711
Dece-23 136.316
Jan-24 114.837
Feb-24 99.335
Mar-24 97.067
2,4 di nitro chloro benzene 120 These Raw materials
0 are not utilized
because the
respective products
were not
manufactured in the
last six months i.e
from Oct-23 to
Mar-24
2,3 dichloro nitro benzene 115 Complied
Month Consumption All the quantities are
(MT) within the EC limit.
Oct-23 14.653
Nov-23 0
Dece-23 4.929
Jan-24 0
Feb-24 0
Mar-24 0
2,4,5 Trichloro Nitrobenzene 75 0 These Raw materials
are not utilized
Nitrobenzene 10 because the




respective products
were not
manufactured in the
last six months i.e
from Oct-23 to

Mar-24
10 Sulfolane 20 Complied
Month Consumption All the quantities are
(MT) within the EC limit.
Oct-23 5.04
Nov-23 0
Dece-23 0.004
Jan-24 0
Feb-24 3
Mar-24 0.004
1 Dimethy! sulfoxide 15 these Raw materials
0 are not utilized
12 Mono chlorobenzene 20 0 because the respective
products were not
manufactured in the
last six months i.e
from Oct-23 to Mar-24
13 PEG-400 4 Complied
Month Consumption All the quantities are
(MT) within the EC limit.
Oct-23 0.974
Nov-23 0.885
Dece-23 1.496
Jan-24 1.742
Feb-24 1.45
Mar-24 1.18
14 Caustic Flakes 5 All the quantities are
Consumption within the EC limit.
Month p
(MT)
Oct-23 0
Nov-23 0




Dece-23

Jan-24

Feb-24

Mar-24

[ B e B o 2 I oo

15 2,3,5 trichloro pyridine 120 0
16 2,3,4 trichloro nitrobenzene 150 these Raw materials
0 are not utilized
17 2,3,4,5 tetra chloro nitrobenzene 75 0 because the respective
products were not
manufactured in the
last six months i.e
from Oct-23 to Mar-24
18 2,6 Dichloro benzonitrile 260
0
19 100 0
2,6 Difluorobenzonitrile
20 1,3-Dimethyl-5-chloro-4- 120 0
pyrazolyl carboxylic acid
chloride
21 1,2,3-Trichlorobenzene 55 0
22 Crude CFA 30 0
23 Crude 1,3 Difluoro 55
benzene 0
24 Crude Ortho difluoro benzene 55 0
25 Dichloro-Fluoro nitrobenzene 100 0
26 Crude 3,5 Dichloro-4 Fluoro NB 35 0
27 TMAC 01 0

List Of Product (October 2023 - March 2024)




Capacity

Sr.Ne. Name of Product Production per month Remarks
MT/Month
1 Para fluoro nitrobenzene 275 Complied
Month Production
MT) Production quantities
are within the EC
Oct-23 0 Timits.
Nov-23 0
Dece-23 100
Jan-24 170.87
Feb-24 96.2
Mar-23 71.05
2 Ortho Fluoro nitrobenzene 150 00 Complied
These product is not
manufactured in the
last six months i.e
from Oct-23 to
Mar-24.
3 2,4 di fluoro nitrobenzene 150 Complied
Month Production
(MT) Production quantities
are within the EC
Oct-23 100.62 limits
Nov-23 101.41
Dece-23 87.25
Jan-24 84.44
Feb-24 71.94
Mar-23 70.69
4 2,4 di nitro fluoro benzene 100 00 Complied

These products were
not manufactured in
the last six months
ie




from Oct-23 to

Mar-23.
5 2.3 fluoro chloro nitro 75
benzene . .
Consumption Complied
Month P P
(MT)
0ct-23 811 Production quantities
are within the EC
Nov-23 11.51 ..
limits.
Dece-23 6.54
Jan-24 0
Feb-24 0
Mar-24 0
6 2,3,4 trifluoro nitrobenzene 50 Complied
7 2,3 difluoro 5-chloro pyridine | 25 These products were
8 2,4 di fluoro 5- chloro nitro 50 not manufactured in
benzene the last six months
_ ' ie
9 224 di fluoro 3, 5 dichloro 50 from Oct-23 to
nitrobenzene
Mar-23.
10 2,6-Difluoro benzonitrile 200
11 2,6-Difluoro benzamide 100
12 1,3-Dimethyl-5-chloro 100
4-pyrazolyl carboxylic acid
fluoride
13 2,6-Difluoro chlorobenzene 50
14 2,3-Difluoro chlorobenzene 50
15 2.3-Dichloro fluorobenzene 50
16 2. 6 Dichloro fluoro benzene 50
17 3-chloro,4fluoro aniline 25
18 1,3 difluorobenzene 50
19 Ortho Difluoro benzene 50
20 3,5-Dichloro- 4 Fluoro 25
nitrobenzene
21 Potassium fluoride 150




22 Technical salt (KCL) 225 Complied
Consumpt
Month ion Production quantities
MT) are within the EC
limits.
Oct-23 168
Technical Nov23 114
salt ov-
(KCL) | Dece-23 144
Jan-24 196
Feb-24 195
Mar-24 169
Water Budget: Complied.
Total Water Requirement:
Existing=35 m3/day Water Consumption Data as per MIDC bills is as below:
Proposed = 65 m3/day
Fresh water (CMD):100 & Source: MIDC, Tarapur. Month Total (CM)
Use of Water:
Cooling Water (CMD): 67.5 Drinking (CMD): 5.0 Oct-23 1928
Green Belt(CMD): 2.5
Others (CMD):Industrial: 25 Nov-23 1675
Dece-23 217
Jan-24 157
Feb-24 1551
Mar-23 1423
Water Bills from MIDC are Attached as Annexure-II. Water consumption is well within
CTO Limit 166.82 CMD.
Unit is obtained CTO from the MPCB dated 3009.2022, Consent order No:- Format
1.0/AS(T)/UAN No.MPCB- CONSENT-0000130794/CR/2209001970
valid up to 28.02.2025. Copy of the CTO is attached as Annexure-IIL.

Effluent Characteristics: Compiled.
Sr. ) Permissible e The Umt. has become a Zero Liquid Dlschar'ge plant (ZLD), the entire
Parameters | Unit Inlet Outlet L. effluent is treated and recycled back as cooling tower make-up.
No Limits
i ®  Our Unit has become ZLD same as also mentioned in our CTO is attached
1 PH - 6.82 7.23 5.5-9.0 as Annexure-I1I. Being a ZLD unit, no effluent is discharged to CETP.
e  The certificate for disconnection of drainage connection issued by MIDC
2 TSS mg/l | 1425 62.8 100 mg/l on 15/11/2019, MIDC Certificate No: IFMS/DE/TD/TRP/D-71778/ of
2019 is attached as Annexure-IV.

3 COD mg/l | 1716.2 118.8 <250 mg/1




Oil &
4 mg/l 5.6 BDL 10 mg/1
Grease & &
5 BOD mg/l | 447.4 39.6 <100 mg/1
6 TDS mg/l 1755 215 2100 mg/1
ETP Details: o  Amount of effluent generation is given in the table below.
e  Amount of effluent generation (CMD): Total Industrial Effluent: 20 m3 S. No Month Total Effluent Generation in (M3)
day.
e  Capacity of the ETP: Existing ETP capacity 50 m3/day. 1 Oct-23 155
e  Amount of water sent to the CETP(CMD): CETP, Tarapur.
2 Nov-23 136
3 Dece-23 123
4 Jan-24 145
5 Feb-24 145
[ Mar-24 150

e  Existing ETP capacity 50 m3/day.

e  The Effluent generation is within the prescribed limit.

o Our Unit has become ZLD same as also mentioned in our CTO is attached
as Annexure-I11. Being a ZLD unit, no effluent is sent to CETP.

e  The certificate for disconnection of drainage connection issued by MIDC
on 15/11/2019, MIDC Certificate No: IFMS/DE/TD/TRP/D-71778/ of
2019 is attached as Annexure-IV.

ETP technology:
e  Effluent from the factory will be collected in the Collection tank by
gravity drains. The Collection tank has aeration grids provided for the
proper mixing of the waste water.

o  From this chamber, effluent will enter into Oil & Grease Trap where oil
will be separated from the effluent.

o  Oil & Grease effluent will be then collected into the primary tank.

e  From the Primary tank, effluent will be taken into Neutralization Chamber
of 7.5 m® capacity where pH-of the effluent will be checked. If the pH of
the effluent is alkaline then HCI will be added to the effluent for
neutralization. If the pH of the effluent is acidic then NaOH will be added
to the effluent for neutralization.

. Alum will be added into the effluent for coagulation of suspended solids
which will lead to the formation of the flock in the effluent.

®  This effluent will be then taken into a Primary Settling tank for Sludge
Settling.

e  Settled Sludge in the Primary Settling tank and Secondary settling tank
will be removed & sent to Press Filter. The filtrate of the Filter press will
enter into the Primary Settling tank.

o  Dewatered sludge cake will be then sent to Mumbai Waste Management
Ltd.

e  Clear overflow will go to the bio-aeration tank. There it converts the
organic compounds into minerals & water, consequently reducing the
BOD & COD of the effluent.

e  Overflow of the Secondary Settling tank will be filtered using a Pressure
Sand Filter & Activated Carbon Filter.

e  Filtered water will then be let out into CETP drains.

Complied

o  The Unit has installed and is operating all unit operations as mentioned in
the conditions. The unit has also installed an RO plant, Single stage
evaporator and has achieved Zero Liquid Discharge, the treated effluent is
recycled as in the Cooling tower make-up.

e  The unit has complied with all the standards that are mentioned in
Environmental Clearance.

®  Our Unit has become ZLD same as also mentioned in our CTO is attached
as Annexure-111. Being a ZLD unit, no effluent is sent to CETP.

e  The certificate for disconnection of drainage connection issued by MIDC
on 15/11/2019, MIDC Certificate No: IFMS/DE/TD/TRP/D-71778/ of
2019 is attached as Annexure-IV.




The quantity of wastewater to be treated is 20.0 KLD.

Solid waste generation & disposal:

Complied.

. . Solid Waste generated is composted and the compost used as manure for green belt
S.No | Source Existing Proposed | Total Disposal development.
Quantity Quantity Quantity
Kg/day Kg/day (Kg/day)
1 Domestic | 3.1 Nil 3.1 Vermicomp
osting
2 Gardenin | 7.12 2.25 9.37 Vermicomp
g osting
Total 9=270
Kg/M day=
0.27 MTM
Hazardous Waste generation & Disposal: Compiled.
Unit has Complying all the standards that are mentioned in Environmental Clearance
L . and also following the online Manifest system of MPCB, copy of manifest as
Sr Type of Existing Additio | Total Hazardous | Storage attached as A Y
Hazardous Quantity/ | nal Quantit | waste And
Ve Annum | Quantit | y/Annu | Category | Disposal | yyyit s obtained CTO from the MPCB  dated 3009.2022, Consent order No:-
y/Annu | m Format1.0/AS(T)/UAN No.MPCB- CONSENT-0000130794/CR/2209001970
m valid up to 28.02.2025. Copy of the CTO is attached as Annexure-III.
1 ETP 0.6 MT -- 0.6 MT | 343 Collection Total Quantity
Sludge , Storage Type of Consent )
Transport SrNo | Hazardous | Quantity/Ann Hazardous |disposed to TSDF fl:om
ation & Waste um waste Category | Oct-23 to Mar-24 in
Disposal MT
to TSDF
1 ETP Sludge 1.2MT 353 0.34
2 Process 21 MT 129MT | 150MT | 28.1 Collection Process
Residue Storage 2 Residue 780 MT 28.1 87.73
Transport
ation Salt after
Disposal 3 Evaporation 120 MT 353 22.95
to TSDF
, 4 | FProces 24 MT 26.1 2322
3 Empty 100 Nos | 700 800 Nos | 33.3 Collection Wastes
containers/ Nos ,Storage
Drums Transport Empty
ation & 5 |containers/Dr 12MT 331 28.56
Disposal ums
to TSDF Used/Waste
6 . SKL 5.1 0.51
4 Gloves 300 Nos. | 60 Nos. | 360 Nos | - Collection oil
", Storage
Transport
ation & All the hazardous waste generation quantities are within the consent limit.
Disposal
to TSDF
5 Ash 274 263 537MT | 36.2 Collection
Generation | MT MT ,Storage
Transport
ation &




Disposal
to TSDF

Collection
,Storage
Transport
ation &
Disposal
to TSDF

6 Waste Oil 60 kgs 40 kgs 100kgs | 5.1

Atmospheric Emissions (Flue gas characteristics SPM, SO2, NOx, CO' etc)

Sr Pollutant Source of Emission Emission Concentrati
rate (Kg/hr) | onin in flue

gas
(microgram/
m’)

1 SPM Combined Stack 1.51 0.29

2 SO, Combined Stack 12.31 0.020

3 NOx Combined Stack 0.49 0.392

4 cO Combined Stack 0.11 138

Complied

The Atmospheric Emissions (Flue gas characteristics SPM, SO, , NO, , CO etc) have
not exceeded the limit that is mentioned in Environmental Clearance. Please refer to
the table in the next point.

Stack Emission Details; (All the stack attached to Boilers, Captive Power Plant,
DG Sets, Incinerator both for existing and proposed activity). Please indicate the
specific section to which the stack is attached. Eg: Process section, DG set
Boilers, Power Plant, incinerator etc. Emissions rate (kg/hr) for each pollutant
(SPM, SO,, NOx ete. should be specified

Plant Section & | Stack | Height Internal Emission | Temp. of
Units No. from Diameter | Rate (g/s) | Exhaust
ground (Top) (m) Gases
level (m)
Thermopac 1 26 0.61 SOx-0.79 | 145°C
NOx- 0.76
SPM-
341
Boiler 1 17 0.41 SOx-1.88 | 148°C
NOx-
0.0198
SPM-
1.016
HotAir 1 17 0.2 SOx-0.85 | 145°C
[...]
Control Board. Last EC report as Annexure XIIII

(xxxi)

The environmental statement for each financial year
ending 31% March in Form-V as is mandated to be
submitted by the project proponent to the concerned
State pollution Control Board as prescribed under the
Environment (Protection) Rules, 1986, as amended
subsequently, shall also be put on the website of the
company along with the status of compliance of EC
conditions and shall also be sent to the respective
Regional Offices of MoEF by e-mail.

Complied
Unit has submitted an Environment statement in Form-V on 17/08/2023 for preceding financial year
i.e. April-2022 to March-2023 to MPCB copy as attachAnnexureed as - XV.

(xxxii)

The environmental clearance is being issued without
prejudice to the court case pending in the court of law
and it does not mean thai project proponent has not
violated any environmental laws in the past and
whatever decision of the Hon'ble court will be binding
on the project proponent. Hence this clearance does not
give immunity to the project proponent in the case filed

Noted & Agreed




against him.

The environmental clearance is being issued without
prejudice to the action initiated under EP Act or any
court case pending in the court of law anal it does not
mean that project proponent has not violated any
environmental laws in the past and whatever decision
under EP Act or of the Hon'ble court will be binding on
the project proponent. Hence this clearance does not
give immunity to the project proponent in the case filed
against him, if any or action initiated under Ep Act. .

Noted & Agreed

The Environment department reserves the right to
revoke the clearance if conditions stipulated are not
implemented to the satisfaction of the department or for
that matter, for any other administrative reason.

Noted

Validity of Environment Clearance: The
environmental clearance accorded shall be valid for a
period of 5 years to start of production operations.

Noted & Agreed

In case of any deviation or alteration in the project
proposed from those submitted to this department for
clearance, a fresh reference should be made to the
department to assess the adequacy of the condition(s)
imposed and to incorporate additional environmental
protection measures required, if any.

Noted & Agreed

The above stipulations would be enforced among others
under the Water (Prevention and Control of Pollution)
Act, 1974, the Air {Prevention and Control of Pollution
) Act, 1981, the Environment (Protection) Act, 1986 and
rules there under, Hazardous Wastes (Management and
Handling ) Rules, 1989 and its amendments, the public
Liability Insurance Act, 1991 and its amendments.

Noted & Agreed

Any appeal against this environmental clearance shall lie
with the National Green Tribunal , Van Vigyan Bhawan,
Sec- 5, RK. Puram, New Delhi - 110 022, if preferred,
within 30 days as prescribed under Section 16 of the
National Green Tribunal Act,2010.

Noted & Agreed




AN EXVRE- T s —

Government of Maharashtra

SEAC2011/CR- 678/TC2
Environment department
‘Room No. 217, 2™ floor,
Mantralaya Annexe,
Mumbai- 400 032.
Dated: 16™ March, 2013

To,

M/s, Aarti Industries Ltd.

1-5,1-9/1 & 1L-8, MIDC,

Tarapur, Dist; Thane 401 506

Subject: Environmental Clearance for proposed expansion of industrial project
.~ (Fluorinated Aromatic Chemicalsj at L-5, L-9/1 & L-8, MIDC, Tarapur, Dist
L7 Thane by M/s. Aarti Industries Ltd - Environmental clearance regarding.

Sir,

This has reference to your communication on the above mentioned subject, The proposal
was considered as per the. EIA Notification - 2006, by the State Level Expert Appraisal
Committes, Maharashtra-in its 49", 58" & 65" meetings and decided to recommend the project
* for prior environmental clearance to SEIAA. Information submitted by you has been considered
by State Level Environment Impact Assessment Authority in its 56™ Meeting.

2. It is noted that the proposal is for grant of Environmental Clearance for proposed
expansion of industrial project (Fluorinated Aromatic Chemicals) at L-5, L-9/1 & L-8, MIDC,
Tarapur, Dist Thane. SEAC considered the project under screening category 5(f) Bl of EIA

Notification 2006.

Brief Information of the project submitted by Project Proponent is as: ,
Name of the Project Expansion of industrial project (Fluorinated Aromatic Chemicals)
Project Propciuent M/s. Aarti Industries Ltd
New project/Expansion Expansion in existing project (Fluorinated Aromatic Chemicals)
in existing project /

Diversification in exiting
| project
| Category 5(f) B1

Total plot Area 7557 m’ |
Estimated cost of the Existing : 2.25 Crores
project Proposed : 8,04 Crores

Total : 10.29 Crores
EMP: 2.84 Crores

Location details of Latitode: 19°47° 27.01" N

the project: - Longitude: 72° 43' 27.90” E
Location: Plot No. L-5,1-9/1, L-8, MIDC Industrial Area, Tarapur,
Boisar, Dist. Thane. Maharashira




& Raw materials (including process chemicals, catalysts, & additives) :

-
PERPS—

Vessel Type | Hazard |
. Storage No of . 1
‘ ' . 1ade u Capacity | of Class
Sr | Raw Material Quantity g ¢ P | vessels Hazard |
‘ : ) Storage -
1. | Potassium carbonate 190 o bags - 50mt |- _
Storage 8
2 | 60% dilute HF 90 in HDPE | - 25 mt R/IC
. -carboy
3 | Para nitro chloro benzene | 250 MS 1 21KL|T 3(6.1)
4 | Ortho nitro chloro benzene | 100 MS 1 17KL | T 3(6.1)
5 | 2,4 di chloro nitro benzene | 210 MS 1 17 KL - -
6 | 2,4 di nitro chioro benzene | 120 88316 1- 11 KL T 3(6.1)
. . Material _ ) -
7 | 2,3 dichloro nitro benzene | 115 i bags 20MT
2,4,5 trichlore nitro Material 3(6.1)
T 8 i 75‘ inbags | 1ISMT | T
9 | Nitrobenzene 10 MS 1 6 KL T -
10 | Sulfol 20 MS 4 KL f -
e ° | EACH |
11 | Dimethyl sulfoxide 15 MS 1 10KL . -
! * 1] 12 | Mono chlorobenzene 20 MS 1 10 KL F
Storage
13 | PEG-400 4 in HDPE | - 1OMT |-
e drum
. Material 3(6.1)
14 | Caustic flakes 3 P 2MT TIC %8
A . . Material 3(6.1)
15 | 2,3,5 trichloro pyridine 120 {nbags - - TIC %8
2,3,4 trichloro Material 3(6.1)
¥ 16 | Jitrobenzene 150 inbags |~ ) i
2,3,4,5 tetra chloro Material -
p 171 pitrobenzene. & inbags | ISMT |-
re e Material 3(6.1)
18 | 2,6- Dichloro benzonitrile | 260 inbegs | - T
19 | 2,6-Diftvorobenzonoitrile | 100 | Menal | i T [36D
, in bags
1,3-Dimethyl-S-chloro-4-
20 | pyrazolyl carboxylic acid | 120 -
chloride |
21 | 12,3-Trichlorobenzene | 55 Material | _ ] - 36.0)
in bags
Storage R
22 | Crude CFA 30 in HDPE |- 10MT |-
carboy.
. Storsge
Crude 1,3 Difluoro >loTag
N 23 | benzene 33 in HDPE | - . F 3
drum
27 | TMAC 01 Storage MT T
M :




«

E in fibre 3
. drum
v = PR me_—
Production details Existing Products:
Sr.No: | Name of Product Existing Qty
; MT/Month
1 2,4 Di chioro fluoro benzene{ 2,4 mnne
DCFB )
2 Meta di chloro benzene (MDCB ) e
3 1,3 Dichloro 2- fluoro benzene (2,6 warann
DCFB)
“Total 35 |
Proposed Products: .
Sr.No. | Name of Product Proposed Qty
MT/Moath
1 Para fluoro nitro benzene 200
N 2 Ortho fluoro notro. benzene 75
.- 3 2.4 di fluoro nitro bepzene 150
4 2.4 di nitro fluoro benzene 100 L
| 5 2,3 fluoro chloro nitro benzene 75 B
6 2.3 4 tri fluoro nitrobenzene 50
. 7 2.3 difluoro 5-chioro pyridine 25 -
8 2,4 di fluoro 5- chioro nitro benzene. |50
9 2,4 di fluoro 3,5 dichloro 50
nitrobenzene.
10 2,6-Difluoro benzonitrile 200
11l 2,6-Difluoro benzamide 100
12 1 3-D1methyl~sdchlem ~4-pyrazolyl 100
carboxylic acid fluoride
13 2,6-Difluoro chlorobenzene 50
14 2,3-Difluoro chiorobenzene 50
15 2,3-Dichloro fluorobenzene 50
16 2, 6 Dichloro fluoro benzene. 50 o
17 3-chioro,4fluoro aniline 25 |
v 18 1,3 difluoro benzene . 50
19 Ortho Difluoro benzene 50
20 3 5 Dichloro- 4 Fluoro nitrobenzen¢ 25
21 Potassium fluoride ' 150
: 22 Technical sait (KCL ) - B}product 225
Water Budget T?tzi water Requirement: Existing = 35 m’/day Proposed = 65
fday
Fresh water (CMD):100 & Source: ‘MIDC, Tarapur
Use of Water:
Cooling Water (CMD}): 67.5
Drinking (CMD): 5.0
Green Belt(CMD): 2.5
Others (CMD):Industrial: 25
Sewage and Waste Amount of sewage generation (CMD}: Total Sewage Generation: 4.5
water | m’/day
Storm Water Drainage Natural water drainage pattern: MIDC Drains




Sewage Generation &
Treatment

Agnoum of sewage generation (CMD): Total Sewage Generation: 4.5
m /day
Proposed treatment for the sewage: Soak pits and septic tanks.

Effluent Characteristics

Sr.No. | Parameters | Unit | Inlet Outlet | Permissible

Limits

PH 7.09 6.75 5.5-9.0

TSS mg/l [247.0 | 2090 | 100mg/l

COD mg/l | 13202 105.6 <250 mg/l

| 2 | 3D | s

Oil & mg/l |37.0 20.0 10 mg/l
Crease

BOD mg/l | 399.6 420 | <100mg/

(W

TDS | me/l | 5674 4401|2100 mgl

ETP Details

*  Amount of effluent generation (CMD): Total Industrial

Efftuent: 20 m*/day

¢ Capacity of the ETP: Existing ETP capacity 50 m*/day
* Amount of water send to the CETP{CMD): CETP, Tarapur

ETP technology

» Effluent from the factory will be collected in the Collection

tank by gravity drains. The Collection tank has aeration grids
provided for the proper mixing of the waste water.

» From this chamber effluent will enter into Oil & Grease Trap

‘where oil will be separated from the effluent.

¢ Qil free effluent will be then collected in to primary tank.
* From Primary tank effluent will be taken into Neutralization

Chamber of 7.5 m capacity where pH of the effluent will be
check. If pH of the effluent is alkaline then HCI will be added
in the effluent for neutralization. If pH of the effluent is acidic
then NaOH will be added in the effluent for neutralization.

*  Alum will be added into the effluent for coagulation of

suspended solids which will lead in the formation of flock in
the effluent.

» This efiluent will be then taken into Primary Settling tank for

Sludge Setiling,

o Settled Sludge in the Primary Setiling tank and Secondary

settling tank will be removed & sent to Press Filter, Filtrate of
Filter press will enter into Primary Settling tank.

Dewatered sludge cake will be then sent to Mumbai Waste
Management Lid.

¢ Clear overflow will go to bio-aeration tank, Thée it converts

the organic compounds into minerals & water, consequently
reducing BOD & COD of the effluent.

Overflow of the Secondary Settling tank will be filtered using
Pressure Sand Filter & Activated Carbon Filter.

Filtered water will be then let out into CETP drains.

The quantity of wastewater to be treated is 20.0 KLD.

Solid waste generation &
disposal

Sr.

Source Existing | Proposed | Total Dispogal
Quantity | Quantity | Quantity
Kg/day |Kg/day | (Kg/day)

Domestic | 3.9 Nil 3.9 Vermicomposting

Gardening | 7.12 2.25 9.37 Vermicomposting

L~

e




+

Total 13.3
=412.3
e Kg/M
Say=
0.41
Hazardous waste genertion & disposal :
Sr | Type of Existing | Additional | Total | Hazardous | Storage &
Hazardous Waste | Quantity | Quantity/ | Quantity | waste Disposal
/Annum | Annum /Annum_| Category
1 | ETP Sludge Q.6 MT |- 0.6 MT | 343 Collection,
Storage
Transporation &
Disposal to TSDF
2 | Process Residue | 21 MT [ 120 MT | 150MT 203 Collection,Storage
Transporation &
) Disposal to TSDF
3 | Empty 100 Nos | 700 Nos | 800 Nos | 33.3 Collection,Storage
containers/Drums Transporation &
. Disposal to TSDF
4: 1 Gloves 300 60 Nos. | 360Nos | - Collection,Storage
Nos. = Transporation &
Disposal to TSDF
5 | Ash Generation |274MT [263MT | 537MT | 362 Collection,Storage
Transporation &
Disposal to TSDF
6. | Waste Oil 60 kgs | 40kes 100kes |52 Collection,Storage
Transporation &
Disposal to TSDF
Atmospheric Emmissions | | St | Pollutant | Source of [Emission | Concentration |
(Flue gas characteristics Emission rate in flue gas
SPM, SO2, NOx, CO, etc) (kg/hr) (ng/m3)
1 | SPM Combined Stack | 1.51 0.288
2 | 80; Combined Stack | 12.31 0.020
|3 [ NOx Combined Stack | 0.49 0.392
4 | CO Combined Stack | 0.11 138
Stack Emission Details: Plant | Stack | Height | Internal Emission | Temp.
(All the stack attached to Section & | No. from Diameter | Rate (g/s) | of .
Boilers, Captive Power units ground | (Top) (m) Exhaust
Plant, DG Sets, Incinerator level (Gases
both for existing and (m)
proposed activity). Please Thermopac | 1 26 0.61 Sox- 0.79 | 145°C
indicate the specific section Nox-
to which the stack is 0.76 N
attached. Eg: Process SPM-
section, DG set, Boilers, 3.41
Power Plant, incinerator Boiler 1 17 0.41 Sox-1.88 | 148°C
etc. Emissions rate (kg/hr) Nox-
for each pollutant (SPM, 0.0198
§02,NOx etc. shouldbe || [ SPM-
specified :




1.016
Hot Air | | i 0.2 Sox-0.85 | 145°C
Generator Nox-
0.079
SPM-
0.0079
DGSet |1 75 02 Sox- 116°C
0.375
Nox-
0.053
SPM-
" | 0.0053
Fmission Standard Pollutants Emission Proposed MPCB
{SPM,S02, Standard Limit Consent
etc) Limit (mng/Nm3) (mg/Nm3)
(mp/Nm3)
SPM 60 pg/m3 - 150
802 80 pg/m3 - 43.2 kg/day
NOx 80 pg/m3 -~ Not Specified
Bl CI2 - 2 mg/m3 -~ 03
Ambient Air Quality Pollutant Permissible | Proposed Remarks
Data Standard Concentration
. 3
(in pg/m’)
SPM 60 pg/m3 66.6 APC will be
provided
RPM - - Within Limit
802 80 pg/m3 12.8 Within Limit
NOx 80 pg/m3 27.5 Within Limit
CO 2 mg/m3 124 Within Limit
g:;:g: :gg:::; used 1%0. Type of Fuel | Existing | Proposed | Total
?ﬂde of . 1 Boiler (2TPH) |.105 Lit/br | 15 Livhr | 120 Litvhr
. ‘ransportation o — - - ‘
fuel to site 2 e &0 | L 80 Lithr
’ 3 Thermo Pac | 2400 100 2500
. (8 lakh keal) | kg/day kg/day kg/day -
Details of pollution s  Air Pollution Control System : 03 Nos of Scrubber will be
control system provided
» Water Pollution Control System :Sewage generated will be
treated in Septic tanks & Soak pits & treated sewage will be
used for green belt area.
o Effluent Treatment Plant for treatment of industrial effluent
generated.
Noise Pollution Control System :
Use of Acoustic Enclosures
i * Predictive maintenance of fans, blowers, compressors & other
machineries. ‘
Energy Source: MSEB.
Existing: 400 KVA Proposed: 400 KVA
-6-
<N




&

The maximum demand of power is 800 KVA required
Existing: 1 DG Sets of 250 KVA
Green Belt Development | Existing Green Belt Area: 1900 sq.m
Proposed Green Belt Area: 600 sqm
Number & Species existed: 30 Nos.
. Sr.No. | NAME . NUMBER
. i Ficus religiosa (lmn ) Pipal 10
2 Azadirachta indica (4. Jass) Neem | 10
Tree _
3 Polyaithia Longifolia Ashoka J0
Total 30
Environmental SrNo. | Description Recurring Capital Cost+
Management plan Cost per {lakhs)
Budgetary Annum
Allocation v akhs)
1 Air Pollution 1.0 10
Control -
2. Water Poltution 1.0 10
| Control
3 Noise Pollution - 1.0
Control :
-4 Environmental 20 20
v - Monitoring & i
Management
5 Reclammation - -
borrow/mined
area(if applicsble)
6 ‘Occupational Hesith | 5.0 10
7 Green Belt 56.0 1.0
8 Solid Waste - 250
Management
9 Others - .
Total . 9.50 284

3. The proposal has been considered by SEIAA in its 56" meeting decided to accord
environmental clearance to the said project under the provisions of Environment Impact
Assessment Notification, 2006 subject to implementation of the following terms and
conditions :

-

(i)  Minimize the evaporation loss of cooling water by using appropriate technology.
Appropriate mitigation measures to avoid ground water contamination,

(i) No land development / copstruction work preliminary or otherwise relating to the
project shall be taken up without obtaining due clearance from respective authorities.

(i) No additional land shall be used /acquired for any sctivity of the project without
obtaining proper permission,

(iv)  For controlling fugitive natural dust, regular sprinkling of water & wind shzeids at
appropriate distances in vulnerable areas of the plant shall be ensured.

(v)  Regular momtcnng of the air quahty, including SPM & 802 levels both in work zone
and ambient air shall be carried out in and around the power plant and records shall be
maintained. The location of monitoring stations and frequency of monitoring shall be




6. Validity of Environment Cieﬁrancei The envimnmm@ clearance accorded shall be
valid for a period of 5 years to start of production operations.

7. In case of aty deviation or alteration in the project proposed from those submitted to
this department for clearance, a fresh reference 8 uld be made to the department to
assess the adequacy of the cohdition(s) imposed and to incorporate additional